For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—

nIVIFE NIINNNDrEN

f d 4 F r N NN N B | = N _i

LIINniIe OIIUI 1 I
The World’s Fastest Lawn Mower

Model # Engine Model #

Serial # Engine Serial #

Date Purchased Engine Spec. #

RUN-BEHIND PARTS MANUAL

700033 October 2004
WWW.mymowerparts.com



For Dixie Chopper Discount Parti‘CaII % : or 606-561-4983

Congratulatlons on your purchase of a DIXIE CHOPPER

lawn mower. We believe you have exercised excellent judgement, and are
most appreciative of your patronage.

l Your DIXIE CHOPPER Dealer is your #1 SOURCE
for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper
! Dealer for
additional service information.

AUTHORIZED DEALER

I Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time
without incurring any obligation to make such changes to products previously manufactured. Neither
Dixie Chopper, nor its dealers, accept responsiblility for variations which may be evident in the actual
specifications of its products and the statements and descriptions contained in this publication.

| S

LAl UITUT T EiL —_—]l*

!

WWW.mymowerparts.com



For Dixie Chopper Divg‘&ari‘(:i\”igw % or 606-561-4983
17,7,/ ™ Ulllll 1 kI

CONTENTS
QUICK REFERENCE PARTS 1
DECALS 2
FRAME & BODY 5
WHEELS & TIRES 6
DECK 7
DECK LIFT 9
SPINDLES 10
BELTS & IDLERS 11
DRIVE FRAME & COMPONENTS 12
DRIVE COMPONENTS 13
ocDC 14
WHEEL MOTOR 15
HYDRAULIC HOSE ROUTING 16
FUEL 17
THROTTLE 18
BRAKE COMPONENTS 19
CART 20
ENGINE 21
ELECTRICAL 22

| S —_—

WWW.mymowerparts.com




For Dixie Choppe;gﬁw ﬁ\r’ﬁ.ci\”ig%ﬁ%or 606-561-4983

l LIINnIE OITUT T kIL
LT-50 MODEL
QUICK REFERENCE PARTS

MODEL RB2700-50

Engine Generac 27Hp
Deck 507
Rear Tire/Rim Complete 100100
Front Tires 97165
Front Rims 10239
Front Tire/Rim Compiete 400130

Clutch-Pump(2) Wrapped 9907B52F/B52F

Engine-Deck Belt 9907B62F/B62F
Deck Belt 9907B112/B-112

Fuel Fllter OF0106

Donaldson Air (Primary) 0E3557
Donaldson Air {Secondary) OE3656
Zinga-Hydro Filter 68140

Standard | 30227-H

Heavy-Duty 30227-N
X-Blade 30227-50X

[rem———

Fiber Washer W-101
Spindlie Bearing 30218
Deck Roller (Ctr) 30240-0
Choke Control 20248
Throttle Cable 68249
Fuel Cap 600035
Controi Lever Grip F/Throttle 20257
Magic Mulcher (Optional) 30302
Mesh Litter Bag (Optional) BAG-101

1
WWW.mymowerparts.com



For Dixie Choppeﬁﬁwnt ParP' ag g..678 -9623 or 606-561-4983

LDInIE OITUI T,
DECALS

| DIXIE POWER IS

TORQUE...NOT TALK

MANYENANCE, .
ALCWENTE,
PONTATEQN CHARMES T AND THE SENVICIGR Dtk P,

IGN ITION 9

CAUTION: VrYC OIL ONLY!?
If it becomas nacessary 1o add ool and YT oilis rot available, 4c¢ Z0Y640 or 20050 motr o
DG NOT scd auiomatic ansmission fluid, Hysan, of reull-vis 0ds wih less than 20040 viscasily
M change imervais should be ewery 1000 hours o immediatiay i moistre is present.
CHECK FLD LEVEL EVERY 50 HOURS

12
Made ip the
REF  PART# DESCRIPTION
REF  PART# DESCRIPTION T8 | 11 800034 |6” X 6” Eagle 1
1 1800060 |Lucas-Deck Hub 1 12 197013 |VTC Only 1
2 165408 |50° Cut 2 13 | 30590 |Made in the USA 1
3 130229 [Deck Danger 2 14 800065 | Notice-Best Performance 1
4 197072 |OCDC Safety 1 15 { 800066 |Fuel Caution 1
5 1800059 |Dixie Power-Torque 1 16 [ 800067 | Danger-Hillside/Safety 1
6 {800081 |Lucas-Engine Oil 1 17 [ 800063 | Steering Control 1
7 1800015 | Choke 1 18 [ 800075 | Mow,trim,slope Decal 1
8 800014 |[ignition 1 19 | 800076 | Transport Only Decal 1
9 800064 |Notice-Warranty 1 20 1800080 |SS Floorpan Decal 1
10 165413 |Patent Pending 1 21 | 800081 | Height Adjustment 1

2
WWW.mymowerparts.com



For Dixie ChoppeﬂiWﬁrhCi‘%%ﬁ ;. or 606-561-4983

DIAIL UITUT T LI
DECALS

e 1141
L

_NOTICE . . .. | GAUTION

an uuamayl absie qual cut.

¥ the omgine casmot a Bt olf anghrw bt rekalleyy

ground speed, consult mansal, and) your dealar for any wuestions.
oF #ocHLL .

F AV BEIURY m
GIWNER'S BARLAL

_Aamseu A\DANGER ™50 St e

Namver 3 faet Inesk inmiacrs o wher: angies I k.

i up o gl lowd befers mierting sngine.
Do nol amoie whia rtasiing.

A\ Precaucion

Clany E] Molor Al D dchver & Sger

+*

Lipie Torks Comi il Derrmeic. Aviaa Do
! 2 .

FORWARD REVERSE Na Fume Al Gacger Combustie.
MOW TRIM SLOPES ,,,.
18
TRANSPORT ONLY e

19

WWW.mymowerparts.com



For Dixie Chopper'_l%i;cwprti{;”'%%%w;, or 606-561-4983

WWW.mymowerparts.com



WWW.mymowerparts.com



REF  PART# DESCRIPTION Qty
REF  PARTH DESCRIPTION aty 14 1100097 | Instrument Panel 1
1 1100092 |Main Frame 1 15 { 100098 | Battery Plate 1
2 1100093 | Floor Pan 1 16 {B-137 |3/8"-16X3/4" Bolt 2
3 |B-172 1/4”-20X1” HH Bolt 2 17 |W-105 |3/8" Lock Washer 2
4 |W-125 |3/8" Plastic Washer 4 18 [N-102 | 1/4"-20 Whiz Flange Nut 2
5 [N-102 | 1/47-20 Whiz Flange Nut 1 19 | 100099 | Battery Strap 1
6 |N-176 | 1/4-20 Nyloc Nut 2 20 {B-103 |1/4"-20X1/2"” SS Bolt 1
7 1100094 |Engine Plate 1 21 |68247 | Hour Meter Bracket 1
8 |B-119 1/2"X3" HH Bolt 6 22 1B-102 |1/4"-20X3/4” HHCS Gr.5 1
g |W-112 | 1/2" Lock Washer 10 23 {W-153 11/4” SS Fiat Washer 1
10 | 100085 | Wheel Motor Box 1 24 1500016 | PTO Switch 1
11 | 100098 | Battery/Instrument Riser 1 25 120245 |Ignition Switch 1
12 |B-138 1/2”-13X1” HH Bolt 4 26 120248 |Choke Cable 1
13 120246-T | Tiny Tach 4 27 1500029 | Kill Switch 1

s mmmmertr

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir niannnrn

REF PARTH# DESCRIPTION

12 110203 Quter Front Wheel 4
Spacer
REF DESCRIPTION e | 13 110205 Outer Front Wheel 4
1 ]10220 |DustCap 2 Bearing
2 |P-108 3/32°X1 1/2” Cotter Pin 2 14 {67205 Inner Front Wheel 4
3 |N-142 1"-14 Slotted Hex Nut 2 Bearing
4 [10207 | Top Bearing 2 15 {67204 Inner Front Wheel 2
5 110206 |Bearing Race 4 Spacer
6 197171 Bottom Bearing o 16 | PB339303P | Wheel Motor Axle Nut 2
7 110208 | Seal 2 17 | W-137 17X2" Belliville Washer | 2
8 |100023 |Standard Front Fork 2 | |18 |N-113 1/2"-20 Wheel Lug Nut | 8
9 |B-122 5/87-11X7 1/2” Bolt 2 19 1 100100 Rear Wheel Assembly | 2
10 [N-115  [5/8”-11 Nylon Insert Lock | 2 20 | 67002 White Wheelmotor Hub | 2
11 97166 | Front Wheel Assembly 2 | 121 |[N-157 1/2"-13 Whiz Flange 8
12 1400130 | Front Wheel Assembly 22 1200075 Wheel Motor 2
" (Run Flat) 23 | B-283 1/213X2 1/2° SHCS | 8
I —— e R —
7

WWW.mymowerparts.com



WWW.mymowerparts.com



For Dixie Chopper'jali%’grﬁﬁll %%?'%i.or 606-561-4983

T LIAITE UITUT T kL.

LT2000 50” DECK ASSEMBLY ‘CONT’D)
REF PART# DESCRIPTION Gty

1 130224 Flat ldler Pulley 1
2 1B-117 1/27-13X1 1/4” Bolt 1
3 |B-118 1/2°X1 1/2" Shoulder Boit 1
4 130223 ldier Arm Bracket 1
5 | 300036 Top Plate 1
6 300044 Pulley Guard 2
7 130112 Spacer (1/8"X5/8"X7/8") 2
8 IN-108 3/8-16 Whiz Flange Lock Nut 33
g [300053 Center Front Blow Out Baffie 1
10 |B-135 3/8”-16x1” Carriage Bolt 4
11 | 300034 50" Deck Shell Weldment 1
12 | B-278 5/8"-11X5" Shaker Boit 2
13 (67240 Short Roller (3 3/4” Long) 2
14 | B-110 3/8"-16X3/4” Carriage Bolt 16
15 | 50315L-H50 | Left Blow Qut Baffle 1
16 | 50315R-H50 | Right Blow Out Baffle 1
17 | B-255 5/8"-11X9” Carriage Bolt 2
18 |30240-0 Long Roller (7 1/2” Long) 2
19 I N-156 5/8"-11 Jam Nyloc Hex Nut 4
20 |P-118 3/16"X1 1/2” Roll Pin 2
21 {300050 Deck Stabilizer Rod 1
22 { 300039 Triangle Stabilizer Bar LH 1
23 1300040 Triangle Stabilizer Bar RH 1
24 1900070 Spherical Hyme Joint-5/8-18X1 3/4” | 2
25 {B-100 1/4"-20X1 1/2" Eye Bolt 1
26 | N-176 1/4”-20 Nlyoc Nut 1
27 |B-136 3/8"X1 1/4” Carriage Bolt 12
28 | N-191 5/8"-18 Jam Nut 2
29 | B-105 5/16"-18X1 3/4” Full Thread Bolt 1
30 |B-185 5/87-11X2" HHCS 2
311300045 Deck Chain Adj. Hook 1
32 |N-103 5/16"-18 Hex Nut 1
33 |N-115 5/8"-11 Nylon Insert Lock Nut 2
34 130226 Chute-Plastic - F/LT2000 1
35 [ W-106 3/8" Fender Washer (Thick) 2
36 | 20276 Bronze Bushing 1
37 |W-112 1/2" Lock Washer 1
38 110222 Spring 1

9
WWW.mymowerparts.com



REF

PART#

DESCRIPTION

Qty

REF

PARTH

PESCRIPTION

Qty

1 [P-135 |3/4"X2" Clevis Pin 1 15 [ 300035 | Deck Height Adjust Stopper | 1
2 | 300042 | Deck Lock Cable 1 16 |P-136 | 1/8°X1 1/2” Cotter Pin 1
3 1300084 | Deck Lift Handle 1 17 |N-120 | 5/8”-11 Hex Nut 8
4 | 300032 | Deck Lift Adj. Handle 1 18 | 300027 | All Thread (20 3/4” Long) 2
5 167258 |Handle Grip Black 1 19 [N-154 | 7/16"-14 Whiz Flange Nut | 16
6 |N-136 |3/4” STD Hex Nut 2 20 | 300033 | 5 Link Chain 4
7 | 300031 | 3/4"-10X1 1/8” Hex Trunion | 1 21 |1 B-286 |7/167-14X1 3/4” HHCS 8
8 | 300030 | Deck Height Adj. Shaft 1 22 |W-181 | 5/8" Flat Washer 2
9 100102 | RH Support Tube 1 23 | 300043 | Spring 1
10 |C-114 |E-Clip 3/4" ID 5 24 1300028 | 5/8"-11X1" Hex Trunion 3
11 {|B-116 | 1/2” X 1” Shoulder Bolt 1 25 |N-157 | 1/2”-13 Whiz Flange Nut 2
12 |W-106 | 3/8” Fender Washer 1 26 |B-210 | 1/2"-13X2" HHCS 2
13 |N-107 |3/87-16 Nylon Lock Nut 1 27 1300092 | Trunion 1
14 1300085 | Deck Lift Arm 1 28 1100104 | LH Support Tube 1

10
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir Nniinnnrn

- "IN I= OITUT T LI
SPINDLE HUB ASSEMBLY

————
S————— el BN ) AN ENE EE W WW W S—

REF  PART# DESCRIPTION aty
10161 Short Spindle Assembly REF  PART# DESCRIPTION aty
1 |N-167 1"-14 Jam Nut Zinc 3 |11 130242 1/2” Blade Spacer 3
2 |W-146 1"X1 3/4” Washer 1/4” th. | 11 1] 12 | W-101 5/8"X2 1/4” Fiber Washer | 3
3 {W-137 1"X2" Belliville Washer 6 || 13 |30227-50X | X-Blade 3
4 |9907475X | Split Pulley 4 3/4” X 1" 3 30227-H | High Lift Blade
100S Bore 30227-N | Heavy Duty Blade
5 |788080 Snap Ring 14 | W-100 5/8"X2" Belleville Washer | 3
6 130218 Bearing & Spacer 3 1115 {B-121-L 5/8"-18X3” Bolt 3
7 (F-102 1/4"-28 Grease Fitting 3 |116 300037 Pulley 8"X1" Bore 1
8 130241 Deck Hub({includes:1 3 |117 1300058 Fan & Decal (Center 1
bearing, 2 retainer rings) Only)
g9 130217 Short Blade Shaft 2 1118 [W-131 1"X1 1/2" Washer 1/8"th. | 3
10 130219 Deck Hub Spacer 3 1119 130217-L Long Blade Shaft 1

11
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-6

REF

PART#

niwvir

IN I

DESCRIPTION

QIIuI
BELTS AND IDLERS

[ 1

8
nmn

N

78-

9623

or 606-561-4983

WWW.mymowerparts.com

1 |N-107 | 3/8"-16 Nylon Lock Nut | 2

- REF PART# DESCRIPTION Qty
2 |W-104 | 3/8" Flat Washer 31117 [B-137 | 3/8"-16X3/4" Bok 2
3 |68280  |20LB Spring ' 118 [97319 | C-Section Viidler Pulley | 1

4 1100041 |ldler Tension Rod 1 {79 [300037 | Pulley 6"0DX1" Bore
g 5\;“23@ ::2”-;13;):;1111\55\;;’: 1 20 | 99078112 | Deck Belt (B-112) 1
,, 21 | 9907B62F | Eng -Deck Belt 1
7 |200031 ;Jézyooxwmm Bore- 22 |[N-112 | 3/8"-16 Jam Nyloc Nut | 1
8 TB181 5/8"11X2 172" Bolt " 23 {N-115 5/8"-11 Nylon Insert Lock | 2
9 W35 578" Flat Washer 5 24 1600077 Engine ldler Arm 1
10 | 9907B52F | Clutch-Pump Belt y 25 1100050 Idler Arm Eng. to Deck 1
(B-52F) 26 |B272 | 3/8"-16X9 1/2” HHCS | 1
11 130224 dler Pulley (Fiat) o 27 1100039 Swing Arm Brkt, Mount 1
12 1600055 5" Engine Pulley 28 100051 Pivot Swing Arm Bracket | 1
13 1500012 Electric Clutch 1 29 1100041 idler Tension Rod 1
14 [N-108___|3/8"-16 Whiz Flange Nut | 2 | | 30 |W-139 | 1/2" Nylon Washer L
15 [N-143 [ 1/2™-13 Nylon Insert 1| | 3L W-177 | 5/8" Flat Washer L
Lock 32 |B-185 | 5/8™-11X2" HHCS 1
16 |990750X |7 1/2” Pulley 33 |B-117 | 1/2°-13X1 1/4” Boh ]

7505 34 {97390 40LB Spring
12



For Dixie Chopper Discount PartACaII 6-67 -ggz‘g'or 606-561-4983

L UITUI 1 LI,
DRIVE FRAME AND COMPONENTS

REF  PART# DESCRIPTION aty
100103 |Handle 1§ 13 [W-130 5/16" Lock Washer

B-138 1/2"-13X1" HH Bolt 14 1200069 | Steering Linkage

N-157 1/2"-13 Whiz Flange Nut 15 1200073 | RH Balljoint

B-195 1/2"-13X2 1/2” Bolt 16 | 200074 |LH Balljoint

W-109 | 1/2” Flat Washer I 17 |N-103 5/16-18 STD Hex Nut

100096 | Battery/instrument Riser 18 1200059 | Bearing

200055 | Steering Lever Weldment | 19 1200057 |Bearing Block

B-280 1/4"-20X3/4” Flange HHCS 20 |N-103-W |[5/16"-18 Whiz Flange Nut

200056R | Steering Stop Rear 21 |N-107 3/8”-16 Nylon Lock Nut

10 { 200056 | Steering Stop Front 200058 | Pump Control Block

11 [N-176 1/47-20 Nyloc Nut 23 1200068 |Brass Bushing

12 |B-171 5/16"X1 1/2" HH Bolt 24 |B-258 Bolt M5-.8X16mm HHCS

TSI ENTN

[(oB No-RENZNo:RES NI ESEY VR ELS

r\)w\—k—\I\)m&—\NI\)MNhQ

WIN 2N =
N
M

i e —
e — i e ——

13
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
P niIviE AisInnnEn
| 7 = OITIUI I k.

DRIVE COMPONENTS (CONT’D)

REF  PARTH DESCRIPTION aty

REF  PART# DESCRIPTION Qty 6 |S-108 5/16"-18X1" Set Screw | 4
200061 |Left Hydraulic Pump 1 7 1W-134 1/4” Fender Washer 2
200060 | Right Hydraulic Pump 1 8 |W-179 M6 Lock Washer 2
B-153 7/16"X1 1/4” Bolt 4 9 |B-269 MB-16X1" Bolt 2
N-154 7/16"-14 Whiz Flange Nut 4 10 | K-112 Sqg. Key (5mX5mX25m) | 2
200031 {5 1/4"0DX15mm Bore Pulley | 2 11 1400174 | Spring 2

T 14

WWW.mymowerparts.com




DESCRIPTION

L PART# REF  PART# DESCRIPTION

1 167258 Handle Grip 1 11 |B-138 | 1/27-13X1” HH Bolt 2
2 |900014 | OCDC Handle 1 12 |W-109 | 1/2” Flat Washer 2
3 |N-107 3/8°-16 Nylon Lock Nut 1 13 |N-157 {1/2”-13 Whiz Flange Nut | 2
4 [W-104 3/8” Flat Washer 51|14 |B-179 |3/8"-16X2 1/2” Bolt |1
5 120252 Spring 1 15 {68142 |1” Square Plastic Plug | 1
6 |N-150 3/8-24 Hex Nut 1 16 [97122 | Control Rod (Inciudes 1
7 |N-155 3/87-24 Ad]. Yoke 1 reference #6 & 7)

8 |P-102 3/8"X1 1/4” Clevis Pin 1 17 | 300086 | Primary OCDC Rod 1
9 (20224 #13 Hairpin Clip 2 18 | 300165 | OCDC Weldment

10 | 68135 Lower Screen 1

WWW.mymowerparts.com




For Dixie Choppewiiwgtﬁrp‘cigﬁgﬁ7 -%or 606-561-4983

LNl OITUI 1 &1L,
CE WHEEL MOTOR

REF PARTH# DESCRIPTION Qty REF PART DESCRIPTION Gty

270501001 |Kit (Ref#'s 1-4) 10 [270014003 | Drive Link 1
1 Body Seal 4 11 1270012000 |Wear Plate 1
2 Shaft Seal 1 12 | 270000230 | Rotor Set 1
3 Thrust Washer 1 13 [ 270015007 | Manifold 1
4 Commutator Seal 1 14 1270012001 | Commutator 1
5 1270018001 |Front Housing Bearing | 1 15 | 270016001 | Standard Endcover 1
6 {270013008 |Housing 1 16 { 270005230 |Bolts 6
7 1270018011 | Front Thrust Bearing 1 17 {270011301 | Shaft 1
8 [270018021 |Rear Housing Bearing | 1 18 1270229103 | Shaft Key 1
9 1270018003 |Rear Thrust Bearing 1 19 1270229300 | Castle Nut 1

16

WWW.mymowerparts.com



Q

DESCRIPTION

EF  PARTH

ty

REF PARTH DESCRIPTION Qty

1 1200033 | Hydraulic Tank w/Cap 1 |l 12 | 67008 |Brass Tee 3/8” Barb 1
2 |68140 | Hydraulic Filter (40 micron) | 2 || 13 |65009 | 1/4” Plug 1
3 |97374 | Black Hose (5/16") M1l 14 | 68231 |#4 Hose Clamp 3
4 1200027 |3/8" Braided Black Hose | /ft. ]| 15 | 200063 {3/8 NPT-3/8" Barb 90° Fit- 4
5 165108 |3/8”" Clear Hose /ft. | ting

6 [200062 |High Pressure Hyd. Hose | 2 || 16 [B-137 | 3/8"-16X3/4" Bolt 3
7 160103-L | Short Oil Cooler 1 || 17 {W-104 | 3/8" Flat Washer 3
8 1687013 |3/8” Spring Clamp (Green) | 14 |} 18 |N-108 | 3/8™-16 Whiz Flange Nut 3
9 (80125 |3/8" Pipe 90°t0 3/8” Barb | 2 |} 19 |40117-C | Cap for Tank

10 {65004 | 1/2"0-ring-5/8" St. Fitting 4 1} 20 1 200065 |High Pressure Hyd. Hose 2
11 {67019 | 1/4” Pipe 90°to 3/8" Barb 1 1] 211200076 |High Pressure Hose Adapter | 4

17

WWW.mymowerparts.com




For Dixie Chopper Dlscount Parts C II 606-678-9623 or 606-561-4983

Ull\ﬂ. Ullll L.
FUEL COMPONENTS

REF PART# DESCRIPTION Qty REF PART#H DESCRIPTION Oty
400160 |[Heat Shield 1 9 |200072 |Tank Strap

97374 |5/16” Black Hose M. 1110 |N-108 | 3/8"-16 Whiz Flange Nut
68231  (#4 Clamp 11 |B-179  |3/8"-16X2 1/2” Bolt

72012 | Hose Clamp 12 | 400161 | Gas Tank Support Bracket
OF0106 | Fuel Filter 13 |B-137 | 3/8"-16X3/4” Bolt |

200070 | Quick Disconnect Fitting 14 1400162 |Gas Tank Support Bracket
600035 | Gas Cap w/Vent Brace

200071 18 Gallon Gas Tank

wh DY e I

W~ W IR

18
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
niwvir niannnrn

s——— ——
v ——— B N Ly e gy LN N N |

WAL UITUT T kI

THROTTLE COMPONENTS

1 |C-105 10-24 Clip Nut 2
2 1400104 | Throttle Cable Bracket 1
3 |B-108 3/8”-16X1" Bolt 1
4 1400103 |[Throttle Handle 1
5 1400125 |Black Handle Grip 1
6 IN-107 |3/8"-16 Nylon Lock Nut 1
7 {W-125 | 3/8"X7/8” Plastic Washer 1
8 168249 |Throttle Cable (Only) 1
600070 | Throttle Assembly (Including
Reference #'s: 1-4 and 6-11)
9 |W-104 |3/8” Flat Washer 2
10 |B-203 |#10-24X3/4” SS Bolt 2
11 1600078 |Throttle Handle Housing 1

e emeseest——mrereerpivslliin v

e ————

19
WWW.mymowerparts.com



nnerEn

IIINITL uiiiii" I~ |
BRAKE COMPONENTS

For Dixie Chopper D?c‘;nt‘;ar CaII 606-678-9623 or 606-561-4983

REF  PART# DESCRIPTION aty lll REF  PART# DESCRIPTION aty

1 {67258 Black Handie Grip 1 13 120224 #13 Hairpin Clip 2
2 1400131 |Brake Handle 1 14 | N-155 3/8”-24 Adj. Yoke 1
3 {N-194 3/8"-16 Jam Nut 3 15 | N-150 3/8"-24 Hex Nut 1
4 1B-137 3/8"-16X3/4" Bolt 1 16 1400132 | Brake Handle Link Rod 1
5 1400163 | Spring 1 17 | P-102 3/8"X1 1/4” Clevis Pin 1
6 |B-118 1/2” X 1" Shoulder Bolt 1 18 | 400134 | Brake Rod Bracket 2
7 1400157 |Plastic Knob 1 19 1400133 | Brake Rod Weldment 1
8 1400156 |3/8"-16 Engaging Pin 1
9 |400158 | Parking Brake Spring 1
10 1400159 | 3/8" Locking Spacer 1
11 | B-158 3/8X1 1/2” SAE Bolt 1
12 |W-113 5/16” STD Flat Washer 3
20 _..........

WWW.mymowerparts.com



For Dixie Choppeﬂﬁwgﬁaﬁ(}% ﬂﬁﬁ%or 606-561-4983

LNl OITUI T 1.
RUN BEHIND CART

REF PART# DESCRIPTION Qty

1 1B-165 3/8"-16X2" HHCS Gr.5 2 REF  PART# PESCRIPTION

2 IN-108 3/8"-16 Whiz Flange Nut | 2 8 |N-143 1/2°-13 Nyloc Insert Nut | 1

3 {400136 |Cart Lift Chain 2 9 1400137 Cart Caster Wheel Asm. | 1

4 |W-104 3/8" Flat Washer 2 10 1400138 | Caster Fork Asm. 1

5 {F-102 1/14°-28 Grease Fitting 2 11 [ B-262 5/8"-11X6" HHCS 1

6 |B-158 3/8"X1 1/2 SAE Bolt 3 12 | P-102 3/8"X1 1/4” Clevis Pin 1

7 1400135 |CartAssembly (exc. 1 13 120224 #13 Hairpin Clip 1
chains and caster) 14 1400168 | Safety Track Grid 2

21

WWW.mymowerparts.com



_IMVIFE niINnnen
LINAIL UITUT T kI

27 Hp GENERAC ENGINE

: Q——@
{
A
REF  PART# DESCRIPTION Qty
REF  PART# DESCRIPTION ol | 10 | 500023 | Rubber Clutch Bracket 1
1 |B-101 1/47-20X1/2” Bolt 1 Sleeve
2 |60103-L | Short Oil Cooler 11 1100034 | Clutch Bracket 1
3 |N-102 1/4"-20 Whiz Flange Nut | 4 12 [500012 |Electric Clutch Assembly | 1
4 1400105 |Oil Cooler Bracket 1 13 | N-103-W | 5/167-18 Whiz Flange Nut | 2
5 1600011 Muffler 1 14 | W-144 7/16” SS Belliville Washer | 1
6 |W-145 1 1/8"X1 3/4" Flat Washer | 2 15 | W-108 7/16” Lock Washer 1
7 |K-103 1/4"X1” Sqg. Key 1 16 {B-273 7/16"-20X2 1/2" HHCS 1
8 |600055 |Pulley-5" Engine 1 17 1600079 |22” Long Oil Drain Hose
9 |B-107 5/16"-18X3/4" HH Bolt 2 18 {10231 Oil Drain Cap
22

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-962
niwvir Nnii n nn

T — LiAIE OITUI T &

WIRING DIAGRAM

BLUE l I RED

[
BLUE g ~ L
bl = 2 Z
2 5 g
Z © & WHITE
GREEN
o RANGE.
PINK
=
=
RED
WHITE
PART # DESCRIFTION Qty.

500028 | Complete Wiring E—tamess

40229 | Mercury Switeh 0
“Cx112". | Mercury Switch Clamp ~ *

20254 Fuse Holder

85509 20 Amp Fuse

500020 | 24" Positive (Red) Cable

500021 | 18" Negative (Black) Cable
500032 | Ground Wire{Qil Sensor to Engine)
65510 Seat Relay Switch

500033 | Positive Batitery Boot
500031 | Negative Battery Boot

B-102 1/4"-20X3/4" HHCS Gr.5 f/Battery
N-102 1/4-20 Whis Flange Nut f/Battery
W.102 1/4" Standard Flat Washer fiBattery

PRIMNIN] Al W] | et |} wa | ok faa

23
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir Nnis nn!y-n

LINIE UITUT 1 kI

General Bolt Torque Specifications
STANDARD DRY TORQUE IN FOOT-POUNDS

Bolt [Coarse |SAE |SAE |SAE |SAE |SAE |SAE
Size |Thread {0-1-2 |Grd. 3 | Grd. 5{Grd. 6 | Grd. 7| Grd. 8
Inch- | /Inches | 28 | ERo | Canon [ carbon | Cabon | Canbon
€s Steel Steel Heat T. Treat. Alloy Alloy
Steel Steel Steel Steel
1/4 20 6 9 10 12.5 13 14
5/16 |18 12 17 19 24 25 29
3/8 16 20 30 33 43 44 47
7/16 |14 32 47 54 69 71 78
1/2 13 47 69 78 106 110 119
9/16 12 69 103 114 150 154 169
5/8 11 96 145 154 209 215 230
3/4 10 155 234 257 350 360 380
7/8 9 206 372 382 550 570 600
1 8 310 551 587 825 700 840
1-1/8 |7 480 794 872 1304 {1325 1430
1-1/8 {7 675 1105 (1211 {1815 |1825 {1975

To determine the torque for a fine thread bolt, increase the
above coarse thread ratings by 9%.

st TETEPTet L —— il P TP
s mmesemeomr koot 4448 P Y FTTE Prmeeerl AUMLLR PPre4t PEP el , St ¥l TETT o s APETT

24
WWW.mymowerparts.com



e T et

or 606-561-4983

25
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-962
__ _FIvir niinnnr
INIL U1 I 57 |

s = === —I

26
WWW.mymowerparts.com




or 606-561-4983

27
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call ?5)6-678-9623 or 606-561-4983

28
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

| mivie niinnnrn
LINAIL UIT n

! 6302 E. County Road 100 North
Coatesville, IN. 46121

Phone 1-765-CHOPPER

www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation and
may not be reproduced without permission.
Printed in USA

Specifications and instructions subject to change without notice.
Print Date 10/04

WWW.mymowerparts.com



